
VIBRATORY PLATE COMPACTORS INSTRUCTION MANUAL 

BARTELL MORRISON INC.    BARTELL MORRISON (USA) LLC 
375 ANNAGEM BLVD, MISSISSAUGA, ONTARIO, CANADA, L5T 3A7, 905-364-4200 FAX 905-364-4201 

200 COMMERCE DRIVE, FREEHOLD, NEW JERSEY, USA, 07728, 732-566-5400 FAX 732-566-5444 
Created: 11/10 
Revised: 06/14 

- 15 -

SMALL COMPACTOR ASSEMBLY – B1318 

Figure 2 – Small Compactor Assembly 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



VIBRATORY PLATE COMPACTORS INSTRUCTION MANUAL 

BARTELL MORRISON INC.    BARTELL MORRISON (USA) LLC 
375 ANNAGEM BLVD, MISSISSAUGA, ONTARIO, CANADA, L5T 3A7, 905-364-4200 FAX 905-364-4201 

200 COMMERCE DRIVE, FREEHOLD, NEW JERSEY, USA, 07728, 732-566-5400 FAX 732-566-5444 
Created: 11/10 
Revised: 06/14 

- 17 -

CUSTOMER PARTS LIST 
 

Assembly # Small Compactor 
 (B1318) 

 
Item # Part # Description Qty Eff. Date 

1 21340 Honda GX120 4HP 1 12/02/04 
2 11112 Muffler Cap - #18340-ZE1-010 1 12/02/04 
3 11115 #8 Self Tapping Bolt 3 12/02/04 
4 30008 HHCS 5/16 - 18 x 1-3/4 4 12/02/04 
5 10402 Locknut 5/16" 4 12/02/04 
6 10919 Flatwasher 5/16"Dia 2 12/02/04 
7 30106 Base Plate Assembly - 13" x 18" 1 12/02/04 
8 30007 Rubber Mounts 1/2-13UNC 4 12/02/04 
9 30005 Lockwasher, High Collar 1/2" 2 12/02/04 
10 30012 SHCS 1/2-20UNF x 3"LG 2 12/02/04 
11 30120 Bushing 2 12/02/04 
12 30121 Handle Hinge Cap 4 12/02/04 
13 30122 Rubber Handle Bushing 2 12/02/04 
14 30192 Water Tank Bracket 1 12/02/04 
15 10009 Lockwasher 1/2" 10 12/02/04 
16 30015 HHCS 1/2-13 x 3/4"LG 10 12/02/04 
17 30133 Bridge Assembly 1 09/27/07 
18 30037 Slider Nut, 5/16-18UNC 2 12/02/04 
19 11043 Washer 1/4" 2 12/02/04 
20 30203 V-Belt AX30 1 12/02/04 
21 30001 HHCS 5/16-18 x 2"LG 3 12/02/04 
22 10108 Locknut 5/16-18 UNC 3 12/02/04 
23 30031 HHCS 1/4-20 UNC x 1/2"LG 3 12/02/04 
24 30132 Belt Guard 1 12/02/04 
25 30123 Handle Tube 1 12/02/04 
26 30017 Handle Pin 2 12/02/04 
27 10521 Lockwasher, 1/4"Dia 3 12/02/04 
28 30032 Clutch Key, 3/16” x 3/16” x 2”LG (GX120/160) 1 12/02/04 
29 30129 Excitor Assembly 1 12/02/04 
30 14284 Pulley BC 42 x 1-1/4"Bore 1 09/27/07 
31 10609 Woodruff Key # 808 1 12/02/04 
32 50117 SHSS Cup Pt. 5/16-18UNC x 1/2"LG 3 12/02/04 
33 30202 Compactor Clutch 1 12/02/04 
34 30042 Clutch Washer 1 12/02/04 
35 30041 FHSCS 5/16-24 x 3/4"LG 1 12/02/04 
36 11254 Clutch Spacer  1 7/12/05 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



VIBRATORY PLATE COMPACTORS INSTRUCTION MANUAL 

BARTELL MORRISON INC.    BARTELL MORRISON (USA) LLC 
375 ANNAGEM BLVD, MISSISSAUGA, ONTARIO, CANADA, L5T 3A7, 905-364-4200 FAX 905-364-4201 

200 COMMERCE DRIVE, FREEHOLD, NEW JERSEY, USA, 07728, 732-566-5400 FAX 732-566-5444 
Created: 11/10 
Revised: 06/14 

- 18 -

8

4

5

76 10 1 11 12

2 1 9 7 6 3 8 5

EXCITER ASSEMBLY 
 
 
 

 
 
 

Figure 3 – Exciter Assembly 

Note: Large Exciter Shown. 

 
Item # Description Item # Description 

1 Bearing 7 O-Ring 
2 Large Shaft Ass’y 8 O-Ring 
3 Oil Seal 9 End Cap 
4 Pipe Plug 10 End Cap 
5 Cap Screw 11 Steel Tube 
6 Retaining Ring 12 Set Screw 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



VIBRATORY PLATE COMPACTORS INSTRUCTION MANUAL 

BARTELL MORRISON INC.    BARTELL MORRISON (USA) LLC 
375 ANNAGEM BLVD, MISSISSAUGA, ONTARIO, CANADA, L5T 3A7, 905-364-4200 FAX 905-364-4201 

200 COMMERCE DRIVE, FREEHOLD, NEW JERSEY, USA, 07728, 732-566-5400 FAX 732-566-5444 
Created: 11/10 
Revised: 06/14 

- 19 -

CUSTOMER PARTS LIST 
 

Assembly # 30129, 30077, 30076 
 (Small, S-model, L & H model) Exciter Assembly 

 
Item # 

B1318 
S 

Model 
L & H 
Model 

Description Qty Eff. Date

1 30047 30047 30047 Bearing #NJ308EG1C3 2 12/02/04
2 30164 30163 30162 Shaft Ass’y 1 12/02/04
3 10610 10610 10610 Oil Seal 1 12/02/04
4 10911 10911 10911 Pipe Plug, Sq. Hd.,3/8-18 1 12/02/04
5 30010 30010 30010 SHCS 1/4-20 x 1/2 UNC 4 12/02/04
6 30016 30016 30016 Retaining Ring, N5000-400 2 12/02/04
7 30027 30027 30027 O-Ring, #224, Fluorocarbon 4 12/02/04
8 30028 30028 30028 O-Ring, #224, Fluorocarbon 4 12/02/04
9 30044 30044 30044 Flange 1 12/02/04
10 30045 30045 30045 End Cap 1 12/02/04
11 30125 30025 30025 Mechanical Tube 1 12/02/04
12 10987 10987 10987 Dowel Pin, 3/16”Dia. x 1/2”LG 2 12/02/04

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661




